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DATE OF ISSUE(' 51 21 : 2016-02-29 STEEL HYUNDAI STEEL
CONTRACT(P/0) NO.(A| 2P %) MI I l| ; I EI,ST ‘ E:R TIF ICA I E:
Z590 W& ; e F3 oAb A B B R R 706 (§-)683-711
PR NO.(Fi-4] %) : 5200111791 ﬂr _ & O 1 e
EN 10204 PE 3.1 2004 (ULSAN PLANT) 706, Yeompao-ro, Buk-gu, Ulsan, Korea
T .
COMMODITY( % %) : CARBON STEEL PIPE TEL:0-52-280-01 14, FAX:82-52-267-8916
SPECIFICATION( %7t 2]) : API5L B PSL1/ASTM 53B CUSTOMER(aL A A]’) : PLESA ANAHUACY CIASS.A. DEC.V.
Hydrastatic Tensile Properties (Gage length : 2 inch) Hardness Test & CVN Impact Test DW.T Test (T)
TYPE
Test ile § Hard ~
OF SIZE TOTAL Tensile Strength vield | Y/R CVN Impact Test ( C)
PIPE PCs WEIGHT LENGTH Spec. g * ot g E.L ness Shear Area(%)
e reng
hg: END OUT-DIA x THICK x LENGTH HEATNo. | pressure | Time Base | Weld Test Actisd Snergy Joid) e
(9] 7 X 7 X 2o)) Mpa Mpa Mpa % % Siadan 1 ] 2 [ 3 Avg Area(%) [ E 2 Avg
Min, a5 | 45 | 265 2 ke
#1 ) (KG) (F) PSI SEC w2 w3 w2 size
Max. Criteria : In the case of 10X10
1 EB BE 16" X 0.250" X 21.000F 9 3,636 189.0 SP45482 680 5 7 E 471 478 328 40
|
2 EB BE 16" X 0250 X 21.000F 2 808 420 SP45485 680 5 T 467 477 329 40
TOTAL 11 4,444 231.0
|
Chemical Composition # 2:x100 3 x1000 4:x10000 Zn-Coating Test HC-Test H.I.C Test Remark
Mn ‘ oMl | vz ‘ Copper Sulfate Collapse $.8.C.C | # 1) Type of pipe end(¥} %)
Spec. c w7 P S Cu Ni Cr | Mo B =8 | wmo Zn Coating Test Pressure | CLR [ CTR [ CSR Test EB:ERW Black BE:Bevel End
No. Heat No. # 2) L: Longitudi 3 e
T - : Longitudinal, T: Transverse
2 | 23] 3| 2] 2 2 2 Resdlt % % 1 %
- 2 2 = Tiine el L ki e # 3) B: Base, W: Weld Line, H: Heat Affected Zone
M w4 # 4) H: Heat(Ladle) Analysis, P: Product Analysis
Max 26 | 120 30 | 30 | 50 | 50 50 | 15 10 6 15 # 7) For each reduction of 0.01% below the specified max.
1 SP45482 H] 15 74 15 3 for C, an increase of 0.05% above the specified max
Pl 15 73 12 5 1 1 3 TR 1 TR TR for Mn is permissible, up to a max. of 1.65%
T o Bl e e B! I o R B o % ’;; E::;f::’ .
3 12=Nb+V+Ti
- EP43483 H 13 & 1o = # SPEC YEAR-API 5L 45th Edition(2013)/ASTM AS3(2012)
P| 14 76 13 5 1 1 2 TR 1 TR | TR
P 15 77 14 5 1 1 2 TR 1 TR TR
| e
3
Von-Destructive T Residual Magneti 2 E e
T — Non-Destructive Test Fiasteniig Visual & Dimension esidual Magnetism
(U.T) (Gauss)
GOOD GOOD GOOD GOOD GOOD
2 AES g 73] 2 HASE LFHch HK' Q-[OI
| WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
i SURVEYOR B HAZ YN WY E FH LR AL QHE A BA7L S ¢ Aoy, AAEEA S AR AR A2 doldE P + AdsU B A agee
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